MODEL 21676X4C 10 REPAIR PARTS
MODEL 21676X62B

REF. LEVER ONLY
ON LEVER HEIGHT| REF. BELT ONLY
ADJUST UNITS [o]

KEY# PART# DESCRIPTION
10 . SEE ENGINE MANUAL

12 710265 SCREW, 3/8-16X1.00

14 . NOT USED ON THIS UNIT

50 71584 BLADE, 21"X2.25" MULCH

51 671056 ADAPTER,BLADE PUSH

53 710210 WASHER 39IDX2.250DX. 12

54 710207 WASHER, FLAT 406X.812X.06

55 710163 SCREW,3/8-24X1.50 HHC
80 71756-850  ASSY, FRAME FOR 21676X62B

80 71756-860  ASSY. FRAME FOR 21676X4C

80-20 71096 BRKT, RH HANDLE

80-30 671097 BRKT. LH HANDLE

80-35 710204 NUT,5/16-18 HEXWDFLLK WHIZ

80-40 - NOT USED ON THIS UNIT

600 43640 DEFLECTOR,REAR

601 710271 SCREW, 10-16X 50HWASEMTAP

610 71409 DOOR, REAR 21 3N1

611 71410 SPACER,RR DOOR 21RB

612 710273 SCREW, 10-16X.50

613 340822 ROD,PIVOT REAR DOOR

614 710285 CAP, PUSH ON .250 DIA ROD

615 340823 SPRING, TORSION

701 710291 PIN, HAIR.062DIA

742 642189 STOP, ROPE BS223294 341207A

710642




MODEL 21676X4C REPAIR PARTS
MODEL 21676X62B

KEY# 490 & 480 SNAP TOGETHER

720 f\

710 i 299

711

510

O 480

700

KEY# PART# DESCRIPTION

480 672126 CABLE,STOP 41.5 21

490 672147 CABLE, THROTTLE 52"FOR 21676X62B

490 672143 CABLE,THROTTLE 57" FOR 21676X4C

491 710178 SCREW, 1/4-20X2.00

494 12425 CLAMP, THROTTLE QUANTUM

495 710275 SCREW, 10-32X.62 SLWAHTAP

510 671372 TIE,BLACK CABLE 6.3L

700 71137-846 HANDLE, LOWER

710 671581-846 HANDLE,UPPER

711 710175 BOLT,5/16-18X2.00 CARRBLK

712 671294 KNOB, WING 5/16-18

720 643653-850 LEVER,ENGINE STOP FOR 21676X628

720 643653-860 LEVER,ENGINE STOP FOR 21676X4C

721 643628 BRKT, STOP LEVER

740 643956 GUIDE, ROPE 1/4-20 .5

741 710203 NUT, 1/4-20 HEXNYL 15X116 341515 A

710642




~

MODEL 21676X4C REPAIR PARTS
MODEL 21676X62B

NOTE

HEIGHT ADJUSTER BOLT HOLE
PATTERN.

"

RF\§§

620

PART W/MULCH
OPTION ONLY

DETAIL'B’

NOTE
KEY# 305 USED ONLY WITH 499
8"X1.75" WHEELS.

REF.
DETAIL ‘A

SIDE DISCHARGE OPTION ONLY Q

NN 4 \j\T

(UNASSEMBLED)

DETAIL 'A’

341559A

710642




MODEL 21676X4C
MODEL 21676X62B
KEY# PART#
80 71756-850
80 71756-860
284 71246
287 710274
185 643877
186 671142
187 671444
188 446363
189 643387
190 710258
191 180124
(::) 192 643877
193 671142
194 671444
195 446363
196 643387
197 710258
198 180124
199 43784
221 45171
300 643618
303 710140
304 643615

o 305
g 620

710642

71250

REPAIR PARTS

DESCRIPTION

ASSY, FRAME FOR 21676X628
ASSY, FRAME FOR 21676X4C
COVER, REAR TRANS 21
SCREW, 1/4-20X .63HHWATAPSERB
INDEX PLATE 20"HGT.ADJ.(MO)
ASS'Y, AXLE & BRKT.
LEVER,HEIGHT ADJ

WASHER, FLAT .375X .88X.082
SPACER, PIVOT.385IDX1.00D
WASHER, SPRING .50X1.0X.021
SCREW, 3/8-16X1.25 HHC
INDEX PLATE 20"HGT.ADJ.(MO)
ASS'Y, AXLE & BRKT. (MO)
LEVER,HEIGHT ADJ W/GRIP
WASHER, FLAT .375X .88X.082
SPACER, PIVOT.385IDX1.00D
WASHER, SPRING .50X1.0X.021
SCREW, 3/8-16X1.25 HHC
SPACER,REAR HGT ADJ

NUT, 3/8-16 HWDFL WHIZ-LOCK
TIRE & RIM, SEPU 8X2.00

NUT, 3/8-16HWDFLLK -

HUBCAP, 8" WHEEL

NOT USED ON THIS UNIT
PLUG, MULCHER-SMALL



REPAIR PARTS

MODEL 21676X4C
MODEL 21676X62B
341330 A \
KEY# PART# DESCRIPTION 815 <
805 - NOT USED ON THIS UNIT 830 \,/
806 - NOT USED ON THIS UNIT
810 710441 DECAL,"MURRAY ULTRA” 44X6739 FOR 21676X62B
810 710651 DECAL"MURRAY 21" 44X6738 FOR 21676X4C
813 710654 DECAL, 2N1 ULTRA 44X6742 FOR 21676X62B
813 710652 DECAL, 2N1 MULCH &BAG 44X6648 21676X4C
814 - NOT USED ON THIS UNIT
816 335629 DECAL,CUT FINGER-CHUTE 44X1029
818 335631 DECAL, WARNING MULKIT PLUG
820 710299 DECAL.CAUTION 21"(NEW) 44X6460

KEY# PART# DESCRIPTION

931 43666 ASS'Y, BAG FRAME 21 3N1
933 71592 FRAME, CATCHER BAG
934 71588 BAG,CATCHER CLOTH C

326165A

710642




